Ijamato

B % % B =

Instruction Manual

A2 R —ERREVLY
2-NEEDLE CYLINDER BED
DOUBLE CHAINSTITCH MACHINE

V12502

VT2500DEUKERIAE & SABA R L DED This instruction manual includes

ZEBLTVWET, adjustments differed from VT2500.
ARBOERICH > T FEEVT2500 Before using your VT2502, please read both
OEEGASEHE TREETRRAWESE

of the instruction manuals and understand
E. NBESCEBREUTHSEULLSHENE

the contents well,

=10
Tl BEMICH S BE. BEWNCARS After reading the instruction manuals,
HARWOTHEESNZEZZICRELTL please keep them in a location where it is
EEW, easily accessible to the operator.

\. J

% YAMATO SEWING MAGHINE MFG. £0,LTD.



H X/CONTENTS

1. EBAMEFA

1.1 NE@mDED A 1
2. IELWEWS 4
SN 2.1 %EL 4
) 2.2 T—70EULA 5
2.3  HAAROEWA 6
3. TOVORE 7
3.1 FRORTF 7
3.2 gt & IL—/RDFEE : 8
3.3 #HRT (1) 11
3.4 BIOMNBEOHE 12
3.5 FEROUBORM 12
4, H# | 13
1. Installation 14
1.1 Accessories 14
2. Proper operation 17
@ 2.1 Threading 17
’ 2.2 Passing tape 18
2.3 Useing fabric guide 19
3. Adjustments 20
3.1 Needle thread tension 20
3.2 Needle and loopers 21
3.3 Needle guard(rear) 24
34 Position of presser foot 25
35 Position of folder 25
4. Specifications 26
% % K ILLUSTRATED SPARE PARTS LIST % % %
EZEbD

FHRRRBYRGEELD, FRABREEETZCESHDET, ZORKE. FEONETHLUHBERIGEO—EHH, FEURE—K
UVBWEEDHDETDT. H5HLUHTTEIES W, Fe. FEDERICHI>TRAREPLTEDXIN, FT—ORDPRE
HONGENRRENTHESIKBETERWZ EHFBDET,

Attention

The parts used for this product are subject to change without notice. If such a change is made, any part of the
contents and illustrations of this instruction manual may not conform to this product.

In preparing the instruction manual, we have made our best efforts for making it free of any error or omission.
If any error or omission should yet be found, it might not be rectified immediately.




1. #2435

I ==
A/E l%\
G’ﬁ%’&ﬁ'BﬁmZ\ HTE—FDOEREYD, T—HYOEEFEILZHEREL TSI, )

1.1 NEmDED (375

F—U—IJL
1 28#IL, 7—7V—NB2HAIT, kI S—izik%
POEWY FTET,

®n

X 1

F—THAR
R22sEIC, BEKT—774 FOEMY AT

X2

1 VT2502



1. /2T

F—T8Y
F=7a—V2FHLEEER. RLTICT—7R7(R)
ORUT—7Zr (TQZMYH T £

B HIXN—DED 37
B A N —QDEI D 5 L2 P DZ DT 5,

X 5

VT2502




1. BAMIA

ER

ERL L ERRAEDO Ly FOZESR SN T F1F %

T, EEBMHIZOTF—TBAZRODERIZESL X HICLT

ExP@OZMEDET,

X 6

X 7

VT2502



2. ELWMEWE

I =
AIE =
(&%&V5ﬁkstﬁf%—9®%ﬁ%WD\ E—YDOEGELEEBLTILE W, ﬁ)
2.1 %&UL JOS
3 == ROELTHB L &L, BEAORREATIL
f AII l%\ \ Iy,

1. %8BI LER. BDTE—FOERZYD. T—
Y DEEGEIEZEREL THST>TLLEEW, FH

ETBREENDBDET,
2. ROBUDZEBES &, BRO. RIh, RBF
\VA5HE®EEEED$?O -

M8 ZZRLTIEL{AZBLTLEZ Y,

O} 13

L% LT3 EABADEL DT, HERL—XIT3]
EHTTENTEXT,

(A &%)
SROBUBZHOFEIE T EHL, Vo kAR
CHZUIDE L L osicBLELEY,

(B n—r3%) v
RE/BOEBHTL 2 E T EHL L. Johm

ENYITUDEELET,

X 8

O} 15 2

ALRERGHROZFAICEITE. B
SIIV—NRRZBTENTEXT, R
ZEUEREB., "ThFv) EEDNRD X

TIHRUT, TOREBICRLTLIEEWL,

VT2502 4



2. EULWMEWA

22 7—7DHELE

F—70—ILOED fFIFA

(1) IE22QzBEHT. AI7—Q%WY T,

) F—7V—nNBEWHH LT, F—7u—nNLz2ry + 7
50

(3) T—=7TYV—=NQ@LAHT—Q@QFWY I, T—Tu—ic
BLYTT, kxPQzfEDNT 5,

FT—7D&ELA

RODEIic. F—7V—A@bhsF—7 44 FALEHRG — \
— — BWES

EEL. WxOAGE 10)5 6 Mx o TEAE> THA~ /T_ 07; k“’"iﬁﬁ L j; *’?Fné

He, oL EIT—7REHGTHEIEIHT b P shTw 77 ’7(\\)@&07 7% (T)

52 LRHERT 5, ERLTLEEN,

T

o)
b &)

WS L po T
RN TR R AR

P R

10

5 V12502



2. ELWEWSE

2.3 HHi1 RDEWAS

RI3nkHic, Eeabedinmz LicL THE, %
NEELLEE, 2ROHOMOEAFIIEKS LI I,
AL FEHEDLEFE)DTHA FLET,

Fik, oMYA PR EbE e RO AR Y
TT. EnWViCEEic@Ins XHich4 FLET,

B4 FERDEE)DIF., X2 BOTCEAICHEGL
7,
HIDHAA FDIX, LR POERBOTCERICHAGSLET,

K12

13

14

VT2502 6




3. vyl

AEE

O’F%Eﬁ5ﬁﬁt2\ DYE—YDERZVID. T—IOEEKELEHELTILIW,

3.1 ERDRFF

tHRig Y ORI

%) OO TEHARADNL—TDOREIZHEHTE LT,
RV QQOEEME X, $HEB—B T -7 & EicHE
FEQ L & EHREY DMAEDOEZ —HI T T,

ZNENDIEFPDRRED. EREEY OOOIUILE 2 FH
Ly, #AERIE. BOLIERCOZMOMTET,

ORIV EZ TR L. A—7WhIEDET,
QiR Z T E. V=T BRESEDET,

X 15

VT2502



3.2 VDFHFE

3.2 gt & IL—INDFRER
3.2.1 #HOEE O

(1) gtz gtk X DB RICE Y P T35,

(2) EX YOz 4,

(3) M X IL 2 P@ZED T, DD & ¢RI %
TOFEIB12.0mic7 3 Xk Hic, #EE2 LTI TH
i 5,

(4) D3R DL ROBPDCTEDL B 2 L 2HERLTH 5.
HHERX IR QMO 5,

G)YWMHHAL72BRXPOZEY [T 3,

ANEE
EXVOZROHIFB L ECE, HWHRTY M EEN
WEBRDRE, REHRATY MEBHLTHET>TL
EEW, HEhORRICERZENLHD X7,

X 0
O ,°
Yoe .
X g

VT2502 8




3.IVVOBE

3.2.2 JL—\DFE

N—RDETR EIRMEIR. EHDON— 2R ICHEL
5. A—AED. V= EQOMEICHETHL T,

W—IROAELRS
N=RNEBEDOEVENL—NORIZEZOEDLE, L—2FH)D.
N—REDEN—NREDHRETELRAAET, LRF2POD
ZiOMIT2 L, BILENMNAER® WHERICIRED ¥
T

IL—NRD5|FTE

ON—r(H)DD5esid & Ht DL ETOFTEIZ 6.3 m
T7
N—REEB®DIEZC® LN —1EH T —DDIERFP®% 19
BT, V—REBEBEL—NEIT—DEVoL kIC
LT, V—HDODEITEEZHFHEL £3.

ON—23(E)Qb FARRIC 6.3 mT7,
N—rEEQDIEFPOEED T, L= B(E)D%E
PLTCN—(E)QDEIEBZFAGL £7,

1 j i_
9 SN
z ((5 )\‘\‘

SHBNE D > THNL—$DEITEIZEL TF,

g
)
9

X 20

21

9 VT2502



w
1
\'l
\
@III
b

JL—IXDHIEME

<IL—N(H)>

(1) —r3(E)Q% Y 45,

2) V=B DD EEOFICRE EFTI =Y
Z [T,

(3) A OEE & V—(H) DD T Z[IH30 ~ 0.05mm
K% 5XICIERPOE®E2EDT, L—1HHOBL
N—REAF—DE\vo L & ICHIBICE L CHET
%,

(4) V—RDBIIFENEb> TRV L, L—2EEH)G
ENV—REST—DVEEL TW5B I L2HERL /-4,
ERXTO®%FEDAHIT 5,

<JL—IN(E) >

(D V—rED% XY F L. V—rYE)DD IS D
DMZRB ETCI =Y 2ET,

(2) EHOEWE &N —(E)DDFRIED T X A0 ~ 0.05 mn
3 ) IERCOZBEDT. L—7B(E)QZHiH
B U CHiY B, '

(B) N—RDBIFEPEbL > T R\WI E 2R L. 1k
FPOEREORIT B,

a OF 1= ™

1. L—RBE)OZEICEEL. SITEVARUEZ
BRULTHSIL—NREAS—DEBERELET,

2. b—NR(EB)DZEL—IREEHE)BEWMOALTSH,
BRECBORFZENTEXT,
W=REAWS—DDEVICIL—IRE(R)ONREHD
ETEESE, IL—NREB)CDOLERIOZHiHMN
FEdT, ZOLEHEL—NNH)DDTEEEMHER
LTLESW,

/

e A pe | ~

1. kXV@OEHDGIFREE, L—IE)DFE)D
DHRAUBPSIFELNZEDLZIHZERHED T, #Hod
3. mIL—NROREUELSITEZERULT
<IEEL,

2. L—IREHBE)BENL—NEHST—DREBEBEESETL
EEW, #rEIL—RHEMU THEIKRIET 58N

nBOET,
N /

& 22

—le— 0~ 0.05mm

<

X 23

VT2502 10




3.3 #=7 (i)
33.1 #ZT(R)DES

II

() IEXP@%ED S,

(2) =B DBEF ORI L B, 825 B DD
Bo“a” DBHEME D 1.0mEIR2 kS icadbe s,

(3) k2P @%HMMDMIT 3,

3.3.2 $1% 7 (&) ORIERAALE

(1) ExYQB%ED 5,

(2IN—rB)DDFEmEVPEHOFLICK L E, AL
N—NEDDTEMMBO~0.05mmic7 3 & 5 stz
(B DEFHT 3
ZDLE, #RIyBEAICTERNEVIE,

(3) FIkflz, SN —3(E)BDT EE% 0~0.05mmiZ 7%
2LX9ic, #H2ZyrHBODAE L BMLEZFEH T3,
TDLE, #HRyB)EEMHICTERNELIE,

4) #2ZrB)ODBEEBELH> TR VI E2HERL T,
IERXP@%EMMDMIT 3,

O 1=

HOBJZETH o E, HEHRT(BR)ODT ZHH
0.7~1.0mTHBD I EZEIEL TS W, (B27)

X 24
a
| 0
1.0 mm \
E I 'f Ll.Omm
X 25
O . C:::::
0
L
X 26
0.7~ 1.0mm
X 27

11

VT2502



BE

3.4 B I OHEDHER

HIQRFLBOIIELL £y F 3h, $OBHLODE%
LRODPMCTEL B LI L TLEI v,
HrOoIERPB%2ED. HOPHIODHE L RAODH L
&L 23 X9, BrQZEGCELLCHABLET,

~®D

w
1
\'l

3.5 ERDLBOHE

FRHIZ., F—7MRL—XIZFEN. g LUTRY it
N5 L IMEEZFHLET,

EMRDOAIE
OFANE L BROMBOAER. L2 PO%ED TERD
2B LCHREIL £

OB L EADAKEIR, [EXP@%ED T, EHNUT
WOZH» L CHEL X7,

OLTHER, EXC0%2BD TEARGEQZED L TH
HiLEd.

X 28

X 30

VT2502 12




B
=
=

it #H [VT2502
£ W | 2ARE BRI v
0 B~ ¥ [495mm () x290mm (iF) x465m (&) (F7—7V—1VEERL)
f& 4t Ja |[160mn
H £ |42kg
t® H iﬂ K [ISO#HK 401
H B =y b XUPREDO  aVy—TF— /T
% b5} B |&& 4500rpm (R/EERRE)
1.2~4.0mm
% » BH R ¥ BOHE 1N25.4m)E 6~21%F
30mmfH 7.5~25%f
£ H # |UYX128GAS #9~#14 (F##10)
gt i® |27t : 6.4un, 8.0mm
#roA+Fw—2 |31.5m
#ox kb B |7m@EHERT )
XV AE A E | TyraRy AR
Z B XY KE [RREZH 1:2 BAWES 1:0.8
ZERVHASHLE -5 R
B O’ B Bk |Fueadg FRYTICX 2 EHBGH
] 15 W |2+ SFA4 No. 28
i i} £ [600cc
w & 7 B |T-7rEZEeER

13

VT2502



1 . Installation

Before installing, ALWAYS turn the motor switch OFF and make sure that the motor has already stopped.

1.1 Accessories

Tape reel:
Assemble the tape reel and install it onto the arm top cover with the screws® by referring to
Fig. 1.

/A WARNING
L )

®n

Tape guide:
Install the tape guide (upper) @ onto the head cover
by referring to Fig. 2.

Fig. 2

V12502 14




1. Installation

Tape holder:

Install the tape holders (upper)@ and (lower)®
onto the thread stand when the tape roll is not used.

Fig. 3

Fig. 4

Supplementary cover:

Tighten the screws@ from the front of supplemen-—
- tary cover ®.

Fig. 5

V12502
15



Folder

Install the folder and the folder stay bar D into
the folder holder @ . Make the folder come to right
above the hole® which for passing tape. Tighten the
screws @ .

Fig. 6

Fig. 7

V12502 16



2. Proper operation

/AWARNING

Before threading, ALWAYS turn the motor switch OFF and make sure that the motor has already stopped.

2.1 Threading FON

~——— A\CAUTION ———

1. When threading, switch the power OFF and make sure
that the machine has already stopped. Working with
the power ON may result in injury.

2. Incorrect threading can cause skip stitch, thread

breakage, and uneven stitch.
NG J

Thread correctly by referring to Fig. 8.

(@ SUPPLEMENT

The tension of thread will be released when raising the
presser foot. This mechanism allows you to pull the
thread out easily.

When threaded, rethread by tying new threads
to the preset threads.

A: Needle thread

Pull out the thread until it comes to the
front of the needle. Then, cut off the
knot before passing it into the needle
eye.

B: Looper thread

Pull the thread until the knot comes out.
Then, cut off the knot.

B

RN

2y

Fig. 8

~—=L ([ SUPPLEMENT ——

A looper thread can be passed easily by
pulling the thread take-up eyelet holder ®
open. After threading, press the thread
take-up eyelet holder back until it goes
to the original position with a click.

V12502



2. Proper operation

2.2 Passing tape

Setting tape roll:

(1) Loosen the screw® to remove the collar
@.

(2) Remove the tape reel® and set the tape
roll.

(3) Reinstall the tape reel @ and the col-
lar @ . Make them touch the tape roll
lightly, then tighten the screw@.

Passing tape:

Refer to Fig. 9, pass the tape from the tape reel
@ through the tape guide(upper)@® and the folder
(®). Then pass the tape through the hole® of presser
foot and pull the tape from behind so that it may

pass the bottom of the presser foot. (Fig. 10)_

ﬂ case of not using tape roll \

Make sure that both edges of the tape can be folded Use the tape holders (upper)®@ and
up with the folder ®. (lower)® instead.

Fig. 10

VT2502 18



2. Proper operation

2.3 Using fabric guide

Let the edges of material which have been sewn
together face up. Adjust the fabric guide (right)
D and (left)® to make the edges come to the
center of two needles when lying them down. (Fig.
13)

Or apply the left side of the sewn edges to the
fabric guide® on the presser foot. Make sure they
will lie down to right correctly.

Loosen the screws @ to adjust the fabric guides
(right)@® and (left)® right and left.

Loosen the screw® to adjust the fabric guide @
right and left.

Fig. 13

. Fig. 14

19

VT2502



3. Adjustment

/AWARNING

Before adjusting, ALWAYS turn the motor switch OFF and make sure that the motor has already stopped.

3.1 Needle thread tension

Needle thread strike-off pin:

The size of the needle thread loops can be adjusted
with the needle thread strike—off pins(D®.

As standard, make each dent bottom of the needle
thread strike—off pin@® and the top of the needle
bar thread eyelet® at the same level when the

"needle bar at the lowest point.

Loosen the screws@ to adjust the position of needle
thread strike—off pins®®. After adjusting,
tighten the screws@ securely.

@710 make the loop smaller, lower the needle thread
strike—off pin.

@710 make the loop larger, raise the needle thread
strike—off pin.

M) 0000 ()
o= || | L
} ooo0o0) ’ | Small
l—j@%—g Al u
. @)
08 %}é g
N I
Fig. 15

V12502 20




3. Adjustment

3.2 Needles and loopers

3.2.1 Needle height

(1) Set the needle into the needle installation

hole on the needle clamp.

(2) Remove the screw(®.
(3) Loosen the screw® of the needle bar bracket.
12.0 mm

Move the needle bar up and down to make the
height from the top of the stitch plate to the

left needle tip to 12.0 mm.
(4) Make sure the needle drops into the center of

the needle hole on the stitch plate, then tighten

the screw® securely. (Fig. 18)
(5). Screw the screw@ back.

A\ CAUTION

Before screwing the screw () back, wipe up the old
gasket and apply some new liquid gasket. If not, it may

cause oil leakage.

Fig. 17

Fig. 18
VT2502

21




3. Adjustments

3.2.2 Loopers

Adjust the distance(between needle and looper) and
front—and-rear position for right and left loopers
respectively. Make adjustment in order of looper
(right)@, then the looper(left)®.

Angle and height:

Fit the pins of looper holders into the holes on
loopers, and insert the loopers (right)(D and (left)
@ into the inmost point of the looper holders
respectively.

Tighten the screws @@ securely, then the height
and angle (2 degrees) will be decided automati-

cally.

Distance between needle and looper:

O The distance between the center of the right
needle and the looper(right)@ is 6.3 mm. Make
adjustment of the distance for the looper (right) D
by loosening the screws®® and moving the looper
holder (right)® and the looper holder collar @
together.

OThe distance for looper (left)® is also 6. 3mm.
Make adjustment of distance of the looper (left)®@

by loosening the screw(@ and moving the looper
holder (1eft) @ .

The distance for loopers is always 6.3 mm even if

the needle distance is changed.

) /)

6. 3mm

Fig. 21

V12502 29




3. Adjustments

Front-and-rear position:

<Looper(right)>

(1)Remove the looper(left)®.

(2) Turn the machine pulley until the tip of the
looper (right) @D comes at the center of the right
needle,.

(3)Loosen the screws ®® . Move the looper holder
(right)® and the looper holder collar @ back
and forth to make the clearance between the back
of the right needle and the tip of the looper
(right)® to 0 — 0.05 mm.

(4)Make sure the distance for loopers has not been
changed and the looper holder (right)® touches
the looper holder collar®@ closely, then tighten
the screws ®® securely.

<Looper(left)>

(1) Set the looper (left)@. Turn the machine pul-
ley until the tip of the looper (1eft)@ comes at
the center of the left needle.

(2) Loosen the screw@. Move the looper holder
(left)@ back and forth to make the clearance
between the back of the left needle and the tip
of the looper (left)®@ to 0 — 0.05 mm.

(3) Make sure the distance for loopers has not been
changed and tighten the screw securely.

- (® SUPPLEMENT

Fig. 22

—>r<— ( - 0.05 mm

Fig. 23

1. Fix the looper(right) holder & first, then fix the looper holder collar @ after making sure the distance for

loopers and front-and-rear position.

2. Fit the pin of the looper holder collar @ into the hole of the looper holder (right)(® and the looper holder can be
reinstalled easily in case that they are removed from the sewing machine.

~

\

/A CAUTION

1. The front-and-rear position and the distance may be changed after tightening the screws ®d0 . Make sure to

recheck it.

2. Let the looper holder(right)® and the collar @ of looper holder touch each other closely. Keep the parts away
from needles and loopers. If not, it may cause parts breakage.

23

V12502



3. Adjustments

3.3 Needle guard (rear)

3.3.1 Height

(1) Loose the screw®.

(2) Align the ridge lines “a” of the needle guard
(rear) D 1.0 mm above the needle tips when the
looper (right) @ comes at the center of the right
needle ®.

(3) Tighten the screw® securely.

3.3.2 Front-and-rear position

(1) Loosen the screws @@ .

(2) When the tip of the looper(right)@ comes at
the center of the right needle ®, adjust the
needle guard(rear)D to make the clearance be—
tween the right needle® and the looper (right)
@ to 0 — 0.05 mm. At this point, make sure that
there is no gap between the needle guard(rear)
(D and the right needle®.

(3) At the same time, adjust the angle and front-
and-rear position of the needle guard(rear)®
to make the clearance between the left needle®@
and the looper (left)® to 0 — 0.05 mm. At this
point, make sure that there is no gap between the
needle guard(rear)® and the left needle@.

(3) Make sure that the height of the needle guard
(rear)(D has not been changed, then tighten the
screws @@ securely.

(® SUPPLEMENT

Make sure the clearance between the needles and the
needle guard(rear)® is 0.7 - 1.0 mm when the needles
drop to the lowest point.

Fig. 24
a ®
P \
0
1.0 mm
—_
[ 1.0 m
Fig. 25
0
Fig. 26
0.7-1.0 mm
Fig. 27

V12502 24



3. Adjustments

3.4 Position of presser foot

Install the presser foot() onto the presser bar®
correctly. Loosen the screw® and turn the presser
foot D right and left to make the needles @ drop
into the center of the needle holes@ on the presser
foot @D respectively.

3.5 Position of folder

Adjust the position of the holder to make the tape
fed smoothly and folded at the center of two needles.

Right-and-left_ position and front-and-rear angle:
For adjustment, loosen the screw(® and move the
folder @D.

Front-and-rear position and right-and-left angle:
For adjustment, loosen the screw(® and move the
holder stay bar@.

Up-and-down position:
For adjustment, loosen the screws @ and move the
holder stay@.

Fig. 28

25

V12502



4. Specifications

Model VT2502

Description 2-needle cylinder bed double chainstitch machine

Dimensions 495 mm (L) X 290 mm (W) X 465 mm (H) (Without tape reel)
e |wom

Weight 42 kg

Stitch Type IS0 401

Application

Attaching shoulder tape on knitted or woven fabric

Sewing Speed

Up to 4500 rpm (during intermittent operation)

Stitch Length

1.2 - 4.0 mm
Number of stitches 6 — 21 stitches per inch(25.4 mm)

7.5 — 25 stitches per 30 mm

Needle System

UY X 128GAS #9 - 14, Standard: #10

Needle Distance

2-needle: 6.4 mm, 8.0 mm

Needle Stroke

31.5 mm

Presser Foot Lift

8.0 mm

Feed Regulation

Push button system

Differential Ratio

Max.  normal differential: 1:2, Max. reverse differential: 1:0.8

Differential Feed
Regulation

Adjustable by external lever

Lubrication

Automatically lubrication by trochoid—shaped pump

Lubricating 0il

YAMATO SF OIL No. 28

Capacity of
0il Reservoir

600 cc

Installation

Table top type

VT2502

26




ILLUSTRATED
SPARE PARTS LIST

V12502



VT2502(1)

VT2502



V12502 EXCLUSIVE PARTS(1)
s

HTEF NSRBI ]

RefNo Parts No. Description m A Amt. Req
1 4301185 ¢ Needle Thread Eyelet(Middle), C. Set  #t:%38() (#8) 1
2 4301187 & Needel Thread Eyelet(Middle) ERIE () 1
3 110012 & Screw(M4-0.7 x 5) = 3
4 4301187 & Needle Thread Eyelet Spring Stopper $5%8/VR X kv 1
5 110040 ¢ Screw(M3.5-0.6 x 8) IExy 1
6 4301182 & Needie Thread Eyelet Spring B/ R 1
7 4301188 & Needle Thread Eyelet Holder FHRE/NRAILY 1
8 110004 & Screw(M3-0.6 x 8) xRy 3
9 4301210 Folder ER 1

10 007627 [T10033] Screw{M4-0.7 X 6)[M3-0.5 X 6] Ry 1
11 4301214 Folder Stay Bar TERER T E 1
12 160001 Screw(M4-0.7 x 4) ExyY 3
13 4301215 Folder Stay EFPfTE 1
14 4301202 Thread Thke-up Eyelet LRE 1
15 4301205 Looper Thread Guide IL—IRHREA 1
16 110050 Screw(M3.5-0.6 X 4.5) xRy 1
17 170042 & Screw(M3-0.5 x 5) = 2
18 0032426 & Looper Thread Retainer Spring INRF IR 2
19 0037108 & Looper Thread Tension Disc JNERFm 4
20 3500247 & Looper Thread Eyelet IW—IUNRFHRE 2
21 3401031 [2150424] Looper Thread Eyelet —IRE 1
22 4300751 [4301201] Looper Thread Take-up —ICREARFH L 1
23 4301203 Thread Pipe Stay Holder FRB/INA THIERTE 1
24 110009 Screw(M4-0.7 x 8) i 8% 2
25 4300744 Thread Pipe PACIAC V4 2
26 0093528 Thread Pipe Stay HRE/INATET 2
27 000538 Washer vy 3
28 110094 Screw(M4-0.7 X 6) == 1
29 4301207 Cylinder Front Cover Supplementary Block Y V& Hi{fEBI& 1
30 4301220 Fabric Guide(Left) WHA1 R{E) 1
31 110029 Screw(M3.5-0.6 X 6) Exy 2
32 4301221 Fabric Guide(Right) TwWHA R(H) 1
33 4301204 Looper Thread Eyelet(Front) T AC S EL:)) 1

VG2502



2

VT2502(2)

22

VT2502



VT2502 EXCLUSIVE PARTS(2)
C

HTEFILEEBRER) 2

RefNo Parts No. Description m A Amt. Req
1 4307200 Presser Foot, C. Set(64) RI(8) 1
2 260006 Screw(1/8-44 x 9.5) kExy 1
3 000327 Nut Fv bk 1
4 110084 Screw{M3-05 X 4.2) fIR=$7) 1
5 110004 Screw(M3-0.6 x 8) [lt=$Y) 3
6 3107303 Presser Foot Spring(Left) INBIT/RR(E) 1
7 3107304 Presser Foot Spring(Right) B TER () 1
8 130016 Screw(M2.5-0.45 X 4} rFxry 4
0] 3107306 Pin By 1

10 4307230 Fabric Guide wHAR 1

11 110007 [110038] Screw(M25-04 X 6)[M25-04 X 45] xRy 1

12 4309120 Needle Clamp £k X 1

13 4308200 Stitch Plate iR 1

14

15 4309050 Differential Feed Dog(64) anxy 1

16 4309051 Main Feed Dog{(64) #ax') 1

17 4309320 Looper =X 1

18 4301208 Looper Holder L—IE 1

19 110083 Screw{M3.5-0.6 x 4.5) kxy 2
20 4309321 Looper =X 1

21 4301209 Looper Holder L—IE 1
22 4309220 Needle Guard(Rear) HZT(18) i

23 000687 & Pin ey 1

vG2502



3

VT2502(3)

VT2502



VT2502 EXCLUSIVE PARTS(3) Y J7ETILVERASRE3) 3
=

RefNo Parts No. Description m Amt. Req
1 0011168 Tape Reel T—7U=)lL 2
2 0032719 Collar(10 x 16 X 6mm) h>— 2
3 006434 Screw(9/64-40 x 7.9) =) 2
4 0068428 Tape Reel Shaft F—7U— ) 8k 1
5 000145 Nut BEL 1
6 4301217 Tape Reel Support F—7U=EfE 1
7 110013 Screw{M4-0.7 x 8) Il 2
8 190037 Screw(M4-0.7 x 13) xRy 3
9 000538 Washer AV 2

10 4301216 Tape Guide(Upper) F—=7HA R(L) 1

VG2502



4

VT2502(4)

VT2502



& V12502 EXCLUSIVE PARTS(4) YTEFLERBR4) 4

Ref.No Parts No. Description m Amt. Req
1 4301222 Tape Holder(Upper) T—72T(k) 1
2 110017 Screw(M5-0.8 X 8) xRy 2
3 300000 Washer vy 2
4 000206 Nut +Fwhk 2
5 4301223 Tape Holder(Lower) T=727(T) 1

VG2502



dyamato

VPVR=EDVEERASH
VAMATO SEWING MACHINE MFG. 0,110,

P/N 9730156 (P/I/E)
No.2-1 Edited in 2006.11
(VT2502) Printed in Japan 2006.11.1H &



	目次
	CONTENTS
	[P1]   1. 据え付け方
	[P1]   1.1 付属品の取り付け方

	[P4]   2. 正しい使い方
	[P4]   2.1 糸通し
	[P5]   2.2 テープの通し方
	[P6]   2.3 布ガイドの使い方

	[P7]   3. ミシンの調整
	[P7]   3.1 針糸の糸調子
	[P8]   3.2 針とルーパの調節
	[P8]   3.2.1 針の高さの調節
	[P9]   3.2.2 ルーパの調節

	[P11] 3.3 針受ケ(後)
	[P11] 3.3.1 針受ケ(後)の高さ
	[P11] 3.3.2 針受ケ(後)の前後位置

	[P12] 3.4 押エの位置の調節
	[P12] 3.5 定規の位置の調節

	[P13] 4. 仕様
	[P14] 1. Installation
	[P14] 1.1 Accessories

	[P17] 2. Proper operation
	[P17] 2.1 Threading
	[P18] 2.2 Passing tape
	[P19] 2.3 Using fabric guide

	[P20] 3. Adjustment
	[P20] 3.1 Needle thread tension
	[P21] 3.2 Needle and loopers
	[P21] 3.2.1 Needle height
	[P22] 3.2.2 Loopers

	[P24] 3.3 Needle guard(rear)
	[P24] 3.3.1 Height
	[P24] 3.3.2 Front-and-rear opsition

	[P25] 3.4 Position of presser foot
	[P25] 3.5 Position of folder

	[P26] 4. Spectifications
	ILLUSTRATED SPARE PARTS LIST
	[P1]   VT2502(1)
	[P2]   VT2502(2)
	[P3]   VT2502(3)
	[P4]   VT2502(4)


